
SUNDSTROM 
& MINDLIN, LLP 
Attorneys Counselors 

Mr. Adam Teitzman, Clerk 
Florida Public Service Commissioner 
2540 Shumard Oak Boulevard 
Tallahassee, FL 32399-0850 

July 15, 2020 

Re: First Coast Regional Utilities, Inc.; Docket No. 20190168-WS 

Dear Mr. Teitzman, 

FILED 7/15/2020 
DOCUMENT NO. 03785-2020 
FPSC - COMMISSION CLERK 

2548 BWRSTONE PINES DRIVE 
TALLAHASSEE, FLORIDA 32301 

PHONE (850) 877-6555 
FAX (850) 656-4029 

www.sfflaw.com 

Please find attached the prefiled direct testimony and exhibits of Robert Kennelly as 
filed on May 15, your document #02604. This document and its exhibits are identical to 
#02604 except the exhibits attached hereto have been bate stamped. 
[...]
plant will be designed using a 1.0 MGD ADF design basis, as this is the minimum size on-site 
plant recommended by JEA for new development. This design standard will allow for 

approximately 900 additional ERC's available for future phases. 

4.2 PROJECTED WASTEWATER/RECLAIMED WATER DEMAND 

Absent historical flow data, commonly accepted engineering practice is to use 80 percent of the 

ADF Water Demand to calculate ADF Wastewater Demand. This calculation renders the 

Villages Phase I Wastewater Demand at 604,800 GPD ADF. Again, JEA standards for an on-site 

wastewater treatment plant recommend a minimum design value of 1.0 MGD ADF. The 

available amount of treated wastewater for irrigation (reclaimed water) will be that amount 

processed by the new wastewater treatment plant once the plant is in operation. The plant is 

designed to reclaim or store 100% of tertiary treated wastewater effluent. 

Section 5 - Alternatives for Provision of Utility Service 

There are only two realistic alternatives for the provision of water/wastewater/reclaimed water 

service to the Villages: 

• Interconnection to the existing JEA utility system (JEA Interconnection), and 

• Construction of new, on-site water/wastewater/reclaimed treatment facilities (On-Site 

Utilities) 

12 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 86 of 236

5.1 JEA Interconnection 

301 Capital Partners has met several times with JEA staff to discuss the development plans and 

schedule for the Villages. The most recent meeting was held on April 9, 2019. During this 

meeting (JEA's meeting notes are attached as Appendix-A), JEA proposed the following basis for 
the JEA Interconnection alternative: 

• Water Service - a 1.5 MGD ADF water treatment plant to be constructed on Villages 

property with a future connection to the JEA system for redundancy. An alternative 

would be a connection to the existing JEA lines requiring approximately 25,500 feet of 

16" water main (including crossings of US 301 and two tracks of the CSX Railway). JEA's 

recommended water service is shown in Figure-4. 

Legend 

JEA O,n,e:1 Pro:erty 

301 F ull.11'6 Dt:.aloprne-'ll 

.301 F'IE'tl"nEtd OeveloO "l'enl 

Futu~ Oeve,q:,mer; 

Norlh 1Ns1e-, God 

.. E A '•~.;t~t ~.I;; n 

Figure-4 

Water and Wastewater Pipel ine Route 

•\'.::r.'1r Tr~m·.,.·11 Phu ' 
I .!I ,.,:in Ir 11nl ~p.ull:., .s~ \.1C:D !.ii,il~~x,1 
fo oe l:xntx.-d -..th.- mci: :::i 1 ?\"~~arty 

301 Corridor Water Treatment 

V 

13 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 87 of 236
• Wastewater/Reclaimed Water Service - JEA to construct an off-site regional water 

reclamation facility approximately 4 miles from the Villages Phase 1, interconnected to 

the Villages by appropriately sized wastewater and reclaimed water mains (again 

including crossings of US 301 and the CSX Railway t racks). JEA's proposed 

wastewater/reclaimed water system is shown in Figure-5. 

Figure-5 
Water and Wastewater Treatment Plant Site 

Legend 
JEA Ovmed Property 

301 Future Development 

301 Planned Development 

Futore Development 

Buckman WV\ITF Basin 

Southwest '1/VWTF Basin 

FM from 301 Oevelopmem, routed through 
electrical transm1ss1on corndor 

301 PROPERTY 

• 
RW to 301 Development, routed through l 
electrical transmission corridor 

NOTES 

1-10 

2.500+ acres of JEA owned propeny 
,cp 

~ 

o A'l)<i•;ka~ ",' /ii<: Hril• 1141,011 Fa<:ilf:Y {WRF) would ,r,ILa,ly be needed 001 t:;,/1 flo,.v ,"tl!Ud t.; an IJs~ !or,..,. fli&I yur as homes are esJ.abllsl-ed. ~,,~ 
oo.1d h, "'" >l><I ,rt--,. r asellN!" "uh,wal•t now from thi! Souw.wesl W.'1$1ewa,er (t/M'19asJ11 ln10 b!e pac;c:age WRf 

o fffc_rar=-i. .,Id..,_ d.-r, ,~$ "'1 req:...re supPlemcnta' "'all!'• ,r,1ft11Watet" from~ so~:h1Aoes.1 1NW Basin could bo us~ 86 1>r.up~-!.n1&1lon opt,c,n to 
pr:>fiu,.· n<fl\• ~" ·,;c: uned \\'&!MIO mo~ (lc.,.,;,nci~. 

o Th ,.,~., .. ,,. 1 "~- •re p1p1n9 lo and fro"' US-301, me pre:erred roulc: would~ iho •lec:.rtcal eaM>ll"'!nl 
o Wet .!;a:n.;r ,::s..11a i;-e ~n<!'ol' uni.Seo reclaimed ... 111er OOJld C<: :JOnl ;outh ond and apPlled on I~ ~omc- JEA owned property. ou,er dlSCl'la1g,, op~oru 

wilt :,i,;,;.u br ~\ ~h.J.;it·e-d 
e t,, sela, ia,m • pta111'1e<l ((11 ~O acrc..s of the JEA llrop,my cas1 or US-30 ! in the ,.,e,1 five yee ~ 
c TM is •I'"', "'"•"Y ..,.:..,..~on. ~ubje<:1 to verl~c,Uor ~0<110 cpl ons t0<,\;: cnangl! Ho re,-. I of a M>Qre tnorougt, investge,t,on. 

JEA 
IWWIV ~-"-Plonnlttg 

11 W Chu1d st Tower·• 
F-d»wry2Gf.9 

-·--- --·4 ...... -..~11,,---~-..-

301 Corridor Wastewater Treatment 

14 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 88 of 236

• Cost of the JEA Interconnection alternative to 301 Capital Partners as presented by JEA 

staff are $39,000,000. This amounts to a connection charge of $13,000 per unit 

compared to the $3,300 connection fee shown in JEA's Water and Sewer Rate 

Document. 

• Timing of completion of the JEA Interconnection alternative, as presented by JEA staff, is 

5-years from initiation of design and permitting. 

5.2 Construction of On-Site Utilities 

The on-site water and wastewater treatment facilities are to be located on a +/-SO-acre site just 
North of the Central Villages, as shown on Figure-6. This is a particularly well suited site with 
good drainage and soil conditions. The initial phase of the new utility will require 10-acres, 
including setbacks from isolated wetlands. The details and preliminary cost estimate for the 
on-site facilities are described in Subsections 5.2 a-c. 

Figure-6 
Location of First Coast Regional Utilities Site 

~ 
WTP & WWTP Site 

15 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 89 of 236

5.2 a. Water Treatment Plant and Raw Water Wells 

A conceptual water treatment plant (WTP) and raw water supply wells were developed based 

on the estimated flows, the expected raw water quality and the anticipated water treatment 

requirements. The design flow for the WTP will be 1 MGD ADF, to meet JEA standards, 

expandable to 2 MGD in the future. The treatment process and materials of construction are 

designed in conformance with JEA standards. 

The treatment process will consist of water storage and chlorination. Raw water will be 

supplied by two (2) raw-water supply-wells drilled and developed to approximately 1,000 feet 

below land surface. The target well capacity is 1,400 GPM. A 16-inch raw water trunk main 

sized for the future design flow of 2 MGD will discharge into a lmillion gallon (MG) prestressed 

concrete storage tank equipped with a mixing device to promote disinfection and sulfide 

oxidation. 

High service pumping will be provided to meet maximum day flow (MDF) conditions at firm 

capacity (one pump out of service) and ultimately Peak Hour Flows (PHF). Three (3) Pumps will 

initially be sized for 1 MGD each with a system pressure of 70-75 psi at best efficiency. 

Disinfection will be accomplished with the application of commercial-grade liquid sodium 

hypochlorite pumped neat for injection ahead of the ground storage tank and ahead of the high 

service pumps. 

The high service pumps, chemical feed facilities, electrical switchgear and controls, and storage 

will be housed in a dedicated WTP structure approximately 20' x 60'. The WTP facilities will be 

co-located on the site with the wastewater treatment plant facilities. 

5.2 b. Wastewater Treatment Plant 

A conceptual wastewater treatment plant (WWTP) design was developed based on the 

estimated flows, typical wastewater strengths, planned effluent and sludge disposal methods, 

and FDEP standards, in particular Florida Statutes (F.S.) 62-600 (Domestic Wastewater Facilities) 

and 62-610 (Reuse of Reclaimed Water and Land Application). A preliminary process flow 

diagram of the proposed wastewater facilities is shown in Figure-7. The WWTP conceptual 

design was based on a current average daily flow (ADF) of 1 MGD. The design included 

provisions to accommodate a future ADF of 2 MGD. The influent pump station and the 

headworks facilities were designed to accommodate the peak hour flow, while the facilities 

downstream of the headworks were designed to hydraulically accommodate the peak day flow. 

16 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 90 of 236

Figure-7 
Wastewater Treatment Process Flow Diagram 

I 
I 
C, 

I 
!2 

L----------------------------------------1,L 

17 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 91 of 236
Table-1 shows the various design parameters for the WWTP. Also shown in Table -1 are the 
tertiary nutrient standards of 3.0 ppm Total Nitrogen (TN) and 1.0 ppm Total Phosphorous (TP) 
to which the final effluent is designed. These nutrient standards are in compliance with other 
wastewater treatment plants permitted by the Northeast Region of Florida Department of 
Environmental Protection (FDEP) in Duval County. Biosolids from the plant will be aerobically 
digested to FDEP Class B standards and land spread by permit on vacant, agricultural property. 
Treated effluent disposal will be by irrigation using reclaimed water on developed common 
areas and on the timber and sod farms adjacent to the Villages, until sufficient green space is 
developed within the Villages. 

Raw wastewater is pumped through a flow meter and up to an elevated headworks. The 
headworks would be sized to meet future flows. Removable blocks would be placed in the 
headworks channels to maintain acceptable velocities at the lower current flow rates. A 
mechanical bar screen, sized for current flows would be installed in the headworks. The screen 
would need to be replaced with a larger one in the future, when flows increase. A backup 
manual bar screen would also be installed in the headworks. In the future, the manual bar 
screen would be replaced with a mechanical bar screen. After screening, the wastewater would 
then be directed to the biological treatment process. 

The biological treatment system is based on sequencing batch reactor (SBR) technology. The 
SBR design was based on typical wastewater strengths and the 3-month maximum ADF. The 
assumed influent and effluent wastewater parameters are shown in Table - 3. Because the 
treated effluent will be disposed via irrigation of nearby fields and public areas, effluent reuse 
standards of 5/5/3/1 were used as the treatment goals. Advanced treatment for additional 
reduction of nitrogen or phosphorus was not included, nor needed. Two SBRs would be used 
for the current flows. Potentially, up to two additional SBRs may be required to meet the 
future flows, although the initial two SBRs may be up-ratable to meet the future flows by 
adding a granular media to the process. Future testing would be required to determine if this a 
feasible option. 

Parameter Influent Effluent 

CBOD (ppm) 200 5 

Total Suspended Solids (ppm) 240 5 

Total Kjeldahl Nit rogen (ppm) 40 1.5 

Total Nitrogen (ppm) 80 3 

Total Phosphorus (ppm) 8 1 

pH 6-8 

Wastewater Temperature (°F) 59-77 

After biological treatment, the effluent is filtered through cloth media filters. The filter 
housings will be sized to meet additional future flows, but they will only be fitted with enough 
filter discs to accommodate the current flows. When the plant is fully expanded, up to two 
additional sets of disk filters will be required. After filtration, the effluent is disinfected with 
chlorine (sodium hypochlorite) and pumped to a 3-million-gallon ground storage tank. This 
storage volume meets the FDEP minimum 3-day storage requirement (F.S. 62-610.414) for 
current flows. In the future, additional storage tanks, storage ponds or other alternative 

18 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 92 of 236
disposal methods will be required. The treated effluent will be pumped from the storage tank 
to reuse services at the WWTP plant site or irrigation of nearby public access areas. 

Under FDEP regulations, F.S. 62-610.462, when treated effluent is used in unrestricted public 
access areas, the WWTP shall meet Class I reliability standards. The reliability standards require 
multiple process units with the ability to accommodate 75% of the design flow for that unit 
process. In addition, multiple pumps are required for each service, with the ability to handle to 
design flow with the largest pump out of service. The reliability standards also specify 
minimum staffing requirements. 

Sludge will be aerobically digested and trucked off-site for land application . Since sludge 
disposal is not part of the effluent treat ment process, only one digester is proposed for the 
current flows. Up to two additional digesters and a sludge buffer tank would be required in the 
future. While not required for current flows, it is likely that sludge dewatering facilities would 
be cost effective in the future, and should be evaluated at that time. 

Figure-8 shows a proposed layout of the WWTP on the subject site. The site layout includes a 
utility administration building, a backup electric generator and the potable water treatment 
plant {WTP) facilities. The layout does not include any setbacks that may be required. 

Figure-8 

Utilities Site Plan Layout 

19 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 93 of 236

5.2 c. - WTP and WWTP Preliminary Cost Estimate 

Based upon the preliminary design presented in this report, a budget level cost estimate was 

developed for the water and wastewater treatment facilities based upon current flows. Future 

facilities required to meet the future flows were not included in the cost estimate. This cost 

estimate is a preliminary, planning level estimate based on generalized projections for 

equipment need, experience with similar project and manufacturer prices for recommended 

equipment. Estimates prepared in this manner are normally within + 50 percent to -30 percent. 

Final construction costs will depend on actual labor and material costs, competitive market 

conditions, actual site conditions, final project scope, implementation schedule and project 

delivery methods. 

The WWTP estimate assumed reinforced-concrete structures for the influent pump station, 

elevated headworks, SBR basins and the chlorine contact chambers. Glass-fused steels tanks 

were assumed for the decant tank and the aerobic digester. Blowers were placed inside 

concrete-masonry-unit buildings. The chlorine system was placed on an exterior slab with a 

steel canopy. The 3-million gallon treated effluent storage tank was assumed to be pre­

stressed concrete construction. The mechanical bar screen was assumed to be 316 stainless 

steel, while the disc filters were 304 stainless steel. Piping was ductile iron above grade and C-

900 below grade. 

The WTP estimate assumed a 1 MG pre-stressed concrete tank with the high service pumps 

placed in a concrete-masonry-unit (CMU) building. The WTP chlorine facilities were also placed 

in the high service pump building. 

The overall site includes a generator sufficient to power the WTP and WWTP facilities, an 

asphalt two-lane driveway throughout the plants, a fence around the entire site, and an CMU 

administrative building with a joint control room, maintenance facilities and separate WTP and 

WWTP laboratories. 

Based on FEMA flood maps, it appears that the WTP and WWTP facilities can be placed on a 

site that is above the current flood elevation, so no site raising was included. Slab-on-grade 

construction (no piles or soil amending) was assumed. No dewatering would be required for 

pipe installation and no well-pointing would be required for installation of structures. No 

significant tree removal or landscaping is needed. 

20 



Dockeet No. 20190168-WS 
Application 

RK-1, Page 94 of 236

Facility /Item 

Wastewater Treatment Plant 

Headworks and Influent Pump Station 

SBR/Tanks/Blowers & Building/Mixers/Pumps 

Decant Tank/Pumps 

Disc Filters 

Chlorination System/Contact Chambers 

Reuse Ground Storage Tank 

Reuse Pump Stations (2) 

Aerobic Digester Tank/Pumps 